
 

 

 

Drinking Water Operator Certification Training 

 

 

 
Module 14 

Conventional Filtration 
 

Updated February 2014 
 
 

This course includes content developed by the Pennsylvania Department of Environmental Protection (Pa. DEP) 
in cooperation with the following contractors, subcontractors, or grantees: 

 
The Pennsylvania State Association of Township Supervisors (PSATS) 

Gannett Fleming, Inc. 
Dering Consulting Group 

Penn State Harrisburg Environmental Training Center 
 
 
 



MODULE 14: CONVENTIONAL FILTRATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection 
Drinking Water Operator Certification Training i

 
Topical Outline 

 
Unit 1 – Conventional Water Treatment Overview 
[...]
 Proper stirring time (detention time). 

 Proper stirring intensity. 

 Properly shaped basin for uniform mixing. 

 Having a means of creating the stirring action. 

Stirring is achieved through slow mixing and is a key aspect of the flocculation process.  In slow mixing, the 
water is stirred to encourage floc particles to clump together.  "Ten States Standards" guidelines specify a 
speed no greater than 3.0 fps should be followed to minimize floc shear while maintaining particle 
suspension.  The goal is to produce well-formed/good size floc during the flocculation process that will 
quickly settle during the sedimentation process (Unit 3).  Sounds simple, however, this crucial stage can be 
problematic: 
 
 Insufficient stirring or stirring too slowly can prevent particles from clumping enough and will result 

in ineffective collisions and poor floc formation. 
 
 Excessive stirring or stirring too fast, may tear apart flocculated particles after they have clumped 

together.  Once flocs have been torn apart, it is difficult to reform to their optimum strength and 
size. 
 

 Slow stirring can cause floc particles to settle out prematurely. 
 

 
 
 

Types of Flocculators 
 

A wide variety of flocculation stirring mechanisms have been used in water treatment.  They include vertical 
shaft mechanical mixers, horizontal shaft mechanical mixers, and hydraulic mixing systems.  There are two 
types of mechanical flocculators in common use:  The Horizontal Paddle Wheel Flocculator and the Vertical 
Flocculator.  Both types provide satisfactory performance.  There is also the Walking Beam Flocculator. 
 



FLOCCULATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-13 
Drinking Water Operator Certification Training 

Horizontal Paddle Wheel Flocculator 
 
 

 
 

Figure 2.10 - Horizontal Paddle Wheel 3 
 
 
Vertical Flocculators – Two Types 
 
 Propeller or Turbine 
 
 Paddle 
 
 

 
 
 
 
 
 
 
 
          Figure 2.11 - Vertical Paddle Wheel 4 

 
 
Walking Beam Flocculator 

 Not as common, but still in use today. 

 Uses paddles moving in an up & down motion, like walking; rather 
than the circular motion common to both horizontal and vertical 
paddle type units. 

Figure 2.12 - Walking Beam5 

 



FLOCCULATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-14 
Drinking Water Operator Certification Training 

 
Flocculation Basins 

 
Size and Shape  
 
The size and shape of a flocculation basin is usually established by the design engineer. 
 
 Generally rectangular for horizontal type flocculators and square for vertical type flocculators. 
 
 The depth is generally the same or deeper than the sedimentation basins. 
 
 
Compartments 
 
The best flocculation is usually achieved by using several smaller compartments (usually three or more) 
rather than one equivalent sized basin.  
 
 Compartments are separated by baffles to prevent short-circuiting.  
 
 The mixing intensity is generally reduced as flow passes through the compartments.  This is called 

tapered-energy mixing.  It helps prevent breaking larger floc particles after they have formed. 
 

Multiple Stage Flocculation 

 
Figure 2.13 Flocculation 

 
The flocculation basin can have a number of compartments with decreasing mixing speeds as the water 
advances through the basin.  Compartmentalized chambers allow increasingly larger floc to form without 
being broken apart by the mixing blades.  
 
 As depicted in Figure 2.13, in multiple stage flocculation, the floc particles are increasing in size.  

The paddle speeds could be adjusted; each step the particles get bigger and the paddles move 
slower (but not so slow that the floc particles settle out prematurely). 

 
 
 



FLOCCULATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-15 
Drinking Water Operator Certification Training 

Performance Considerations 
 
For a conventional treatment process, chemical coagulation/flocculation is critical for effective removal of 
microbial pathogens.  A system cannot really rely on disinfection: 
 
 Additional disinfectant would be required to oxidize material that is not removed.  This can result in 

the formation of disinfection by-products following chlorine disinfection. 
 

 Bacteria and other pathogens can be bound up in suspended particles and shielded from the 
disinfectant. 
 

The removal of pathogens through filtration depends on the overall plant performance and successful 
coagulation/flocculation.  Therefore, if a system can remove as much turbidity (which can provide food and 
shelter for pathogens) as possible, before moving on to filtration, the coagulation/flocculation process will 
help remove many bacteria which are suspended in the water.   
 
Short Circuiting 
 
An important factor that determines the functioning of a flocculator is short circuiting.   
 
Short-circuiting occurs when water bypasses the normal flow path through the basin and reaches the outlet 
in less than the normal detention time.  For example, the flocculation basin could have a predetermined 30 
minutes of agitation however a large portion may get only 10 minutes while a sizable amount may get 60 
minutes thus producing very inferior settled water.   
 
Flocculation could be incomplete and currents could be introduced into the settling process.  A 
compartmentalized basin can be used to prevent short circuiting of the water being treated.  Additionally, 
the turbulence in the basins can be reduced (as discussed, paddle speeds could be adjusted; each step the 
particles get bigger and the paddles move slower).  Therefore, the water is ready for the settling process. 
 



UNIT 2 EXERCISE 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-16 
Drinking Water Operator Certification Training 

 

 Unit 2 Exercise 

1. List the primary coagulants (3 metallic salts and 1 synthetic inorganic polymer) used in the 
coagulation process.  

 
 
 
 
 
2. In the space provided, explain the importance of coagulant aids—synthetic organic polymers. 
 
 

3. List three types of chemicals that can be used to add or replace alkalinity or pH. 
 
 

True/False:  Mark those that are true with a T, those that are false with an F. 

4. _____ The effectiveness of sedimentation, filtration and overall plant performance depends on 
successful coagulation/flocculation. 

5. _____ Poor coagulation/flocculation does not affect performance. 

6. _____ Appropriate personal protective equipment needed when handling alum includes goggles, 
gloves and a respirator.  

7. _____ When dissolved in water, alum generally produces negatively charged ions.  

8. _____ Using iron salts instead of alum for coagulation is less effective over a broader pH range.  

9. _____ Adding chemicals at the wrong location may cause floc to be too large.  

10. _____ Coagulants added in the influent line before a flash mix basin will produce better results.   

11. _____ Mixing is the rapid uniform distribution of a chemical in the water being treated. 

12. _____ If caustic soda comes in contact with skin, burns will result. 

13. _____ If an operator observes floc splitting and breaking up in the flocculation chamber, the rate of the 
flocculators should be slowed down.  

14. _____ The main purpose of coagulation/sedimentation is to remove turbidity. 



UNIT 2 EXERCISE 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-17 
Drinking Water Operator Certification Training 

15. _____ A systems Emergency Response Plan contains information on how to clean up a chemical spill. 

16. _____ Compartmentalized flocculation chambers allow increasingly large floc to form without being 
broken apart by the mixing blades. 

17. ______ In multiple stage flocculation, floc particles should increase in size. 

18. _______ A pH under 9.0 could result in increased dissolved aluminum. 

19. ______ Polyphosphate is used to add density to floc particles. 

20. ______ Collision of floc particles decreases the overall size of the floc. 

21. _______ To overcome slow floc formation in cold water, coagulant aids can be added. 

22. ______ Coagulant should be added just after a static mixer. 

23. A system treats 845,000 gallons of water using 25 pounds of calcium hydroxide (slaked lime) every 
day.  What is the dose? 

a. 1.42 mg/L 
b. 3.55 mg/L 
c. 7.11 mg/L 
d. 9.23 mg/L 

24. A system uses 225 lbs of dry polymer as coagulant aid each day to treat a plant flow set at 3,260,000 
gpd.  What is the dose? 

a. 576.33 mg/L 
b. 103.27 mg/L 
c. 8.28 mg/L 
d. 4.21 mg/L 

25. If the plant flow is set at 350,000 gallons and the system uses 12 pounds of anhydrous ferric chloride, 
what is the dose? 

a. 4.11 mg/L 
b. 411 mg/L 
c. 2.86 mg/L 
d. 286 mg/L 

26. The flow to a flocculation basin is 399,000 gpd.  The basin holds 11,550 gallons.  What is the detention 
time in the tank, in minutes? 

a. 42 minutes 
b. 35 minutes 
c. 37 minutes 
d. 39 minutes 

  



UNIT 2 SUMMARY 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-18 
Drinking Water Operator Certification Training 

  Unit 2 Key Points 
 
 An indication the coagulation/floccualtion is working well is, in the flocculation/sedimentation 

proces, well-formed, good-sized floc is entering the flocculation baisns, and a very small amount of 
very small-sized floc is going to the filters.    
 

 The main purpose of coagulation/sedimentation is to remove turbidity. 
 
 The rapid uniform distribution of a coagulant or other chemicals in the water being treated is called 

mixing. 
 
 The purpose of rapid mixing is to distribute coagulant evenly throughout the water and to 

encourage collisions between suspended particles when the water makes it to the coagulation 
basin. 

 
 For best results in a plant equipped with a flash mix basin, coagulant should be added to the 

influent line just ahead of the flash mix basin. 
 
 The purpose of adding a coagulant aid is to increase floc strength and density. 
 
 Alum is added to raw water as a coagulant.  The effect this will probably have on the pH of the 

water is to decrease it.  Lime could be added to the flash mixer to replace alkalinity lost during the 
coagulation process.  

 
 When dissolved in water, aluminum sulfate generally produces ions that are positively charged.  If 

alum is used for coagulation at a pH above 9.0, increased dissolved aluminum will result in the 
filtered water. 

 
 A major advantage of using iron salts instead of alum for coagulation is that iron salts are more 

effective over a broader pH range than alum.  A problem with ferric chloride is its corrosivity. 
 
 During the coagulation/flocculation process, floc that is too large may be caused by chemical 

addition at the wrong point.  
 
 If an operator observed floc splitting and breaking up in the flocculation chamber, the flocculator 

rate should be slowed down. 
 
 In a flocculation/sedimentation process, well-formed, good-sized flocculation is entering the 

flocculation basins, and a very small amount of very small-sized flocculation is going to the filters.  
This indicates that the coagulation/flocculation process is working well. 

 
 During the coagulation/flocculation process, if the rapid mix is too slow, complete floc will not form. 
 
 Change of composition and break down of the chemical is a concern in diluting a chemical prior to 

feeding. 
 



UNIT 2 SUMMARY 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-19 
Drinking Water Operator Certification Training 

 If heavy rains have occurred, causing source water turbidity to increase significantly, and additional 
alum is added, a chemical to increase alkalinity may also be added to optimize coagulation. 

 
 The purpose of a Material Safety Data Sheet is to provide information on chemical handling, 

chemical properties and personal safety.   For example, refer to the MSDS to determine the density 
of a liquid chemical for accurate determination of chemical dosages. 
 

 Concrete barriers around chemical storage or a portable container set under a chemical drum are 
examples of secondary containment. 
 

 Add lime, soda ash or caustic soda to increase or replace alkalinity or pH. 
 

 Three forms of personal protection equipment when handling alum or ferric chloride include gloves, 
goggles and a respirator 



UNIT2 REFERENCES 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     2-20 
Drinking Water Operator Certification Training 

 
 1 “Static Mixer.” http://www.koch-glitsch.com (17 Jun. 2003). 
 
 2 “Mechanical Mixer.” http://www.lightnin-mixers.com (17 Jun. 2003). 

 

3 “Horizontal Paddle Wheel.” http://www.myersequipment.com/products.html (18 October 2013). 
 
4 “Vertical Paddle Wheel.“ http://www.myersequipment.com/products.html (18 October 2013). 
 
5 “Walking Beam.” http://www.myersequipment.com/products.html (26 May 2003). 

 



 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     3-1 
Drinking Water Operator Certification Training 

 

Unit 3 – Sedimentation/Clarification 
 

 
 
 

Learning Objectives 

 List seven operating parameters important to sedimentation. 

 Identify the four zones of a sedimentation basin. 

 Given the formula and required data, calculate each of the following:  detention time, surface 
loading rate, mean flow velocity, and weir loading rate. 

 Explain why tube or plate settlers increase settling efficiency. 

 Identify five characteristics upon which the sedimentation process is dependent. 

 



PRINCIPLES OF OPERATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     3-2 
Drinking Water Operator Certification Training 

Settling Characteristics 
 
After coagulation and flocculation comes sedimentation.  Sedimentation is dependent upon seven basic 
factors, or settling characteristics, which are presented in this section. 
 
1. Particle Size 
 
 Typical size of particles in surface waters:   

Type of Particle Diameter (microns a) 

Coarse Turbidity (sand, silt, etc.) 1 – 1000 

Algae 3 – 1000 

Silt 10 

Bacteria 0.3 – 10 

Fine Turbidity 0.1 – 1 

Viruses 0.02 – 0.26 

Colloids 0.001 – 1 

 Note:  a 1 micron = 0.00004 inches. 
 
 
2. Gravitational Settling 
 
 Sand or silt larger than 10 micron diameter generally have a density greater than that of water and 

will readily settle. 
 

 Finer particles do not readily settle.  They require pretreatment to produce larger, denser, 
settleable floc.  They will increase in size and density as floc continues to clump together. 
 
 

3. Particle Shape 
 
 Smooth, round particles settle quicker than irregular shaped particles with ragged edges. 
 
 
4. Relationship of Downward Movement of Particle to Forward Flow Velocity 

 
 Water must remain in the basin long enough for a particle at the surface to fall through the basin 

depth until captured in the sludge zone. 

o The time it takes for a particle at the surface to fall to the bottom must be shorter than the 
time it takes for it to be carried from the inlet to the outlet. 

o Sedimentation is improved by uniform low velocity flow across the basin. 
 



PRINCIPLES OF OPERATION 
 

Bureau of Safe Drinking Water, Department of Environmental Protection     3-3 
Drinking Water Operator Certification Training 

5. Water Temperature 
 
 Water reaches maximum density at 40 C. 

o Water expands as temperature increases (above 4º C) and contracts as temperature 
decreases to 40 C. 

o Once the water has reached its maximum density (40 C) and the temperature continues to 
drop, the opposite is true.  That is, as the temperature continues to decrease, the water 
begins and continues to expand. 

 
 Generally water temperature and settling rate are parallel.  As water temperature increases settling 

rate increases.  As water temperature decreases so does settling rate. 